HCT
HET OO, LTD

8.3 POWER SPECTRAL DENSITY (802.11b/g/n)
Test Requirements and limit, §15.247(e)

The peak power spectral density is measured with a spectrum analyzer connected to the antenna

terminal while the EUT is operating in transmission mode at the appropriate frequencies.

Minimum Standard — the power spectral density conducted from the intentional radiator to

the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of

continuous transmission.

@ TEST CONFIGURATION

o
3
5

Coax cable

= TEST PROCEDURE
We tested according to Procedure 10.2 in KDB 558074, issued 04/09/2013

The spectrum analyzer is set to :
Set analyzer center frequency to DTS channel center frequency.
Span = 1.5 times the DTS channel bandwidth
RBW =3 kHz = RBW = 100 kHz.
VBW = 3x RBW.
Sweep = auto couple
Detector = peak
Trace Mode = max hold

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.

If measured value exceeds limit, reduce REW (no less than 3 kHz) and repeat.

@ Sample Calculation
PSD = Reading Value + ATT loss + Cable loss(1 ea)
=-5dBm +10 dB + 0.8 dB = 5.8 dBm
MNote -

1. Spectrum reading values are not plot data. The PSD results in plot is already including the actual values of

loss for the attenuator and cable combination

2 Spectrum offset = Attenuator loss + Cable loss

3 We apply to the offset in the 2.4 GHz range that was rounded off to the closest tenth dB. Actual value of

loss for the attenuator and cable combination is below table.

So, 101 dBE is offset. And the offset gap in the 2 4 GHz range do not affect the power spectral density final

result
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Band Frequency(MHz) | Loss(dB)
2412 1011
24 GHz 2437 10.10
2462 1012

(Actual value of loss for the attenuator and cable combination)

@ TEST RESULTS

Conducted Power Density Measurements

Test Result
s | Mode PSD Limit Pass/Fail
(MHz) No.
(dBm) (dBm)
2412 1 -9.441 8 Pass
2437 6 802.11b -7.905 8 Pass
2462 11 -8.875 8 Pass
2412 -14.740 8 Pass
2437 6 802.11g -13.872 8 Pass
2462 11 -14.703 8 Pass
2412 802.11n -17.724 8 Pass
2437 6 (20 MHz -16.240 8 Pass
2462 1" BW) -16.416 8 Pass
2422 802.11n -22.232 8 Pass
2437 (40 MHz 22177 8 Pass
2452 BW) -21.585 8 Pass
Lasl Aol FCC CERTIFICATION REPORT wrwrw het co kr
Test ReporiHo. | Date of Issue: EUT Types FCCID:

HCTR1305FR11-1
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@ RESULT PLOTS

Power Spectral Density (802.11b-CH 1)
S, 54

AL
#hwg Type: Pwr{AMS)
B —w~ THg FreeRun AvgiHald: 111
mﬂu?& i #arten: 20 dB
Ref Ofset 10.1 dE MKr
Ref 20.00 dBm

Center 2412000 GHz “Span 14.54 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 1.54 s (20001 pts)

D TTATLE

Power Spectral Density (802.11b-CH 6)

ALTSHGLTE
et M
F - g Fres KA g jHold:
I:‘gﬁn’:ﬁ‘w—. AhArten: 20 4B

Fef Offset 10.1 dE
Ref 20.00 dEm

|
I
|
|
|
I
|
|

Center 2437000 GHz ) B B B - " Span 14.11 MHz
#Res BW 3.0 kHz #UBW 0.1 kHz Sweep 1.50 s {20001 pts)

FCC PT.15.247 " "
TEST REPORT FECLERTIEICATION RERORT wwwhct.cokr
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin INFE 4404
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Power Spectral Density (302.11b-CH 11)

ALDOHELTT DZ0e 05 PV My D7, 2013
g Type: Pwr| TRALE F"qmnw
s ~ Trig: Frea Run Avg[Hald: 111 TYFE
PHO: Fast —=
|FGainLow dAren: 20 dB

Refl Offset 10.1 dB
Ref 20.00 dBm

Center 2.462000 GHz
#Res BW 3.0 kHz #VBIW 9.1 kHz

ME BTATLG

Agtllenl Spectyume Andbyzer
Lxi : SR AL £

ALIONALTD 0310859 P May O7, 2013
#lwg Type: Pwr{RMS) TRACE Frequency
T Trig: Free Run AvgHold: 11
PNO: Fasl —— g 8
IFGainLow #Aezen: 20 dB

Ref Ofset 10.1 dB Mkr1 2

Ref 20.00 dEm

Cenler 241200 GHz ) " Span 24.72 MHz

#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.62 5 (20001 pts)

M STATUS =
FCC PT.15.247 " "
TEST REPORT FCC CERTIFICATION REPORT M
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin INFE 4404
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Power Spectral Density (802.11g-CH 6)

Apilent Spectium Aoalyzer  Swept b
| ; SOD . AC = ALDJNGLTD 050542 PMME O, 20135

#Bweg Type: Pwr| TRACE Fraquency
s ~ Trig: Frea Run AvglHald: 111 T\-[E-
PHO: Fast —=
|FGainLow #Arten: 20 dB

Refl Offset 10.1 dB
Ref 20.00 dBm

Center 243700 GHz _ Span 24.74 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.63 s (20001 pts)

ME BTATLG

Power Spectral Density (802.11g-CH11)

Agtllenl Spectyum Analyzer - Swepl SA

EERISE INT ALTORLAL 030429 P My OF, 2013

Wit Type: Par(AMS) TRALE Fraquency
T Trig: Free Run AvgHold: 11

PNO: Fasl —— g t:l

IFGainLow #Aezen: 20 dB

Ref Offset 10.1 dB
Ref 20.00 dEm

Center 246200 GHz } Span 24.75 MHz
#Res B 1.0 kHz SVBW 9.1 kHz Sweep 2.67 s (20001 pts)

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCCID:
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Power Spectral Density (802.11n-CH 1) _ 20 MHz BW

Apilent bpectium
'

ALDOHELTT D505 =7 PM My D7, 2013
#ivg Type: Pwr{RMS) F Frequency
s ~ Trig: Frea Run AvgHald: 11
PHO: Fast —=
|FGainLow dAren: 20 dB

Refl Offset 10.1 dB
Ref 20.00 dBm

Center 241200 GHz _

#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.82 5 (20001 pts) 1
Power Spectral Density (802.11n-CH 6) _ 20 MHz BW

Agtllenl Spectyume Andbyzer
Lxi : SR AL £

ALTORLAL 03106102 P My OF, 2013

Wit Type: Par(AMS) TRACE Fraquency
T Trig: Free Run AvgHold: 11

PNO: Fasl —— g t:l

IFGainLow #Aezen: 20 dB

Ref Offset 10.1 dB
Ref 20.00 dEm

Cenler 243700 GHz ) " Span 26.60 MHz

#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.82 5 (20001 pts)

M STATUS =
FCC PT.15.247 " "
TEST REPORT FCC CERTIFICATION REPORT www hetco kr
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin INFE 4404
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Power Spectral Density (802.11n-CH11) _ 20 MHz BW

Apilent Spectium Aoalyzer  Swept b
| j SO 4G E ALDZULST 02065409 PMME 07, 2013
g Type: Pwr| TRALE F"qmnw
s ~ Trig: Frea Run AvgHald: 111 TYFE
PHO: Fast —=
|FGainLow dAren: 20 dB

Refl Offset 10.1 dB
Ref 20.00 dBm

Center 2.46200 GHz _ Span 26.61 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.82 5 (20001 pts)

ME BTATLG

Power Spectral Density (802.11n-CH 3)_ 40 MHz BW

Agtllenl Spectyum Analyzer - Swepl SA

EERISE INT ALIONALTD 025727 PO M3y O7, 2013

Wit Type: Par(AMS) TRACE Fraquency
T Trig: Free Run AvgHold: 11

PNO: Fasl —— g t:l

IFGainLow #Aezen: 20 dB

Ref Offset 10.1 dB
Ref 20.00 dEm

Center 242200 GHz } ~ Span 52.82 MHz
#Res B 1.0 kHz SVBW 9.1 kHz Sweep 5.61 s (20001 pts)

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIEOZ.11 bigin ZMFE440J

Page 1145 of167




ACT
HET OO, LTD
Power Spectral Density (802.11n-CH 6) _ 40 MHz BW

Apilent Spectium Aoalyzer  Swept b
| ; SOu A ' ALDNELTD 020826 P ME OF, 2013
g Type: Pwr| TRaLE F"qmnw
s ~ Trig: Frea Run AvgHald: 111 TYFE
PHO: Fast —=
|FGainLow dAren: 20 dB

Refl Offset 10.1 dB
Ref 20.00 dBm

|

Center 243700 GHz _ Span 52.80 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 5.60 s (20001 pts)

ME BTATLG

Power Spectral Density (802.11n-CH9) _ 40 MHz BW

Agtllenl Spectyum Analyzer - Swepl SA

EERISEINT ALIONAUTD 3108154 PO WSy O7, 2013

HAwg Type: Pwr[RMS) TRACE Fraquency
. Trig: Free Run AvgHald= 11 TYFE

PNO: Fasl —— 9 | ¥

IFGainLow #Arten: 20 dB cET

Ref Offset 10.1 dB
Ref 20.00 dEm

Center 245200 GHz } ~ Span 52.82 MHz
#Res B 1.0 kHz SVBW 9.1 kHz Sweep 5.61 s (20001 pts)

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCCID:
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8.4 OUT OF BAND EMISSIONS AT THE BAND EDGE/ CONDUCTED SPURIOUS EMISSIONS
Test Requirements and limit, §15.247(d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in § 15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in § 15.205(a), must also comply with the radiated emission limits specified in §
15.209(a) (see § 15.205(c)).

Limit : 20 dBc
= TEST CONFIGURATION

TTTT
L L

5
ar

Coax cable

= TEST PROCEDURE
The transmitter output is connected to the spectrum analyzer. (Procedure 11.0 in KDE 558074, issued
04/08/2013)
RBW = 100 kHz(Upon 1 GHz = 1 MHz)
VBW = 3 x RBW(Upon 1 GHz = 3 MHz).
Set span to encompass the spectrum to be examined
Detectar = Peak
Trace Mode = max hold
Sweep time = auto couple
Ensure that the number of measurement points = Span/RBEW
Allow trace to fully stabilize.

lUse peak marker function to determine the maximum amplitude level.

Measurements are made over the 30 MHz to 10" harmonic range with the transmitter set to the

lowest, middle, and highest channels.

Note

1. The band edge results in plot is already including the actual values of loss for the attenuator and cable
combination.

2 Spectrum offset = Attenuator loss + Cable loss

3 We apply to the offsetin the 2 4 GHz range that was rounded off to the closest tenth dB. Actual value of

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www hect.co kr

Test Report No.
HCTR1305FR11-1
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May 23, 2013

EUT Type:
GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin
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loss for the attenuator and cable combination is below table.

So, 101 dBE is offset. And the offset gap in the 2 4 GHz range do not affect the band edge final result

Band Frequency(MHz) | Loss(dB)
2412 1011

24 GHz 2437 10.10
2482 10.12

(Actual value of loss for the attenuator and cable combination)

4 |n case of conducted spurious emissions test, please check factors blow table.

= FACTORS FOR FREQUENCY

Freq(MHz) Factor{dB)
30 1037
100 10.16
200 10.15
300 10.14
400 1018
500 10.19
600 1020
700 10.30
800 10.25
ao0 10.28
1000 10.29
2000 1017

2412 1051
2437 1010
2452 1012
3000 10.26
4000 10.3]
5000 9.85
6000 10.20
7000 1060
8000 10.53
3000 1023
10000 1041
11000 10.65
12000 11.19
13000 1097
14000 11.42
15000 12.01
16000 11.77
17000 1078
18000 10.76
13000 11.156
20000 10.75
21000 1082
22000 1082
23000 11.26
24000 11.08
25000 11.18
26000 10.90

Mote - 1. ™ is fundamental frequency range.

2. Factor= Cable loss + Attenuator loss

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www hect.co kr
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@ RESULT PLOTS
BandEdge (802.11b-CH1)

AMllBn Spectrunt Aoalyze
L | BF EE: J ALESNOLTD 1222 10PM Ape 26, 2015
#twg Type: PurRMS) ARG
F ew- THg FresRun AvglHald: 111
Impr ! #aren: 20 dB

Rl Offset 10.1 dB == -
Ref 20.00 dBm 2 dB

W

i N
LA

'l ]
. |:_.,-._|r|“-‘|-

|
|
|
|
|
|
|_
|
|
|

Center 240000 GHz ~Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.20 ms {1001 pts)

M TTATLE

BandEdge (802.11b-CH11)

Mgl
o : = SEEEN WEHETE (12
Rtwg Type: Pwr{RMS)
THg: Fres Run AvglHold: 11
IF Gk ow fAnten: 20 dB

Fef Offset 10.1 dE
Ref 20.00 dEm

Ty, Ay A4 e

Center 248350 GHz ) B B B - ~ Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms {1001 pts)

FCC PT.15.247 " "
TEST REPORT FECLERTIEICATION RERORT wwwhct.cokr
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin INFE 4404
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BandEdge (802.11g-CH1)

SENGETNT ALDOHELTT 1224 S0 PMAD 26, 2013 E
#Awg Type: Pur[RMS) TRACE] requUency
3 ~ Trig: Frea Run Avg|Hald: 11 TYFE
PHO: Fast —= ¥
|FGainLow #Arten: 20 dB TET

Refl Offset 10.1 dB
Ref 20.00 dBm

Center 2.40000 GHz _
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)

(EICe] ETATS

BandEdge (802.11g-CH11)

Agtllenl Spectyume Andbyzer

o 3 SR AL EET ALIONALTTO 12525 P Dt 26, 3013

Htveg Type: Par(AMS) TRALE Fraquency
T Trig: Free Run AvgHold: 11

PHO: Fasl —»— THg 8

IFGainLow #Aezen: 20 dB

Ref Offset 10.1 dB - -
Ref 20,00 dEm =]

Wi -_-'L-!,[F‘._-‘l: ki "'r!.. 3 J‘,- :.

L PR B

|
|
|
|
|
|
|

Center 248350 GHz Span 50.00 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)

(I STATUS =
FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www hetco kr
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin INFE 4404

Page 12 3 of167




IACT
HCT DL LTD
Band Edge (802.11n-CH1) _ 20 MHz BW

Al i-p-e-.uum,hﬂy.eul- Swept 54
_’7 | BF Slral W SERISE TNT ALTTHALTD 122550 PH Apr 26, 2015
HAwg Type: Pwr[RMS) TRALE
¥ =" Trig: Fres Run AvgHald: 11 T
PHO: Fast —
IFGain:Low HhArtan: 20 dB

Refl Offset 10.1 dBE
Ref 20,00 dBEm

o LM

bkt

Center 240000 GHz ' ' ' ' ~Span 50,00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)

MEG TTATUE

Band Edge (802.11n-CH11) _ 20 MHz BW

EERIE ThT ALEEHALTD
#twg Type: PwriRMS)
5 e THg Free Run AvgHold: 11
mﬂ:ﬂf‘w Airten: 20 dB

Rel Offset 10,1 4B
Ref 20.00 dBm

i'a'k;lﬁlgl o)

Center 248350 GHz ~Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.20 ms {1001 pts)

M TTATLE

FCC PT.15.247 " "
TEST REPORT FECLERTIEICATION RERORT wwwhct.cokr
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin INFE 4404
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Band Edge (802.11n-CH3)_40 MHz BW

Al i-p-e-.uum,hﬂy.eul- Swept 54
LIy | [ D

Slral SERISE TNT ALTTHALTD 023510 May D7, 2015
#twg Type: PwriRMS) TRACE
r =" Trige Free Run AvglHeld: 114 THFE
PHO: Fast = L
|FGain:w Hiwten: 20 dB CET

AMEkri 28
Ref Offset 101 dB AMkr1

Ref 20,00 dBEm

|
|
|
|
|
|
|

Center 240000 GHz ' ' ' ' ~Span 50.00 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)

MES TTATLES

Band Edge (802.11n-CH9) _40 MHz BW

Swispt A
B W EEMZE TNT ALESNOLTD OZ:34 40P My D7, 2015
#hvg Type: PwrlRMS) TRALE
= —w~ THg FreeRun AvglHald: 111 THFE
by »
|F‘E£H:FI__':'W Airten: 20 dB

Rel Offset 10,1 4B
Ref 20.00 dBm

Center 248350 GHz ~Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.20 ms {1001 pts)

D TTATLE

Fraquency

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT vwrwrw het co kr
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIEOZ.11 bigin ZMFE440J
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30 MHz ~ 1 GHz

Conducted Spurious Emission (802.11b-CH1)
S, 54

AL 124136 P Ao 26, 2015
#twg Type: PurRMS)
PO Fast ~—+— g Free Run AvglHald: 111
|FGain:Low Atten: 20 dB
Ref Offset 10.1 dB Mkr1
Ref 20,00 dBm

Start 30.0 MHz “Stop 1.0000 GHz
#Res BW 100 kHz #BW 300 kHz

M TTATLE

Sweep 93.3 ms {20001 pts)

Fraquency

Conducted Spurious Emission (802.11b-CH6)

il

Bhwg Type: Pwr(AMS)
PHO: Fast ~—+— THi FresRun AvgiHald: 11
|FGaink o Atten: 20 48

Fef Offset 10.1 dE
Ref 20.00 dEm

_Stop 1.0000 GHz
Sweep 93.3 ms (20001 pts)

Start 30.0 MHz
#Res BW 100 kHz #VBW 300 kHz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT vwrwrw het co kr
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIEOZ.11 bigin ZMFE440J
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Conducted Spurious Emission (802.11b-CH11)

Apilent Spectium Aoalyzer  Swept b
| ; SOD . AC SESETNT

g Type: Par{RMS)
PNO: Fast —»— THg:Fres Run AvgHald: 11
|FGainLow Atten: 20 dB

Refl Offset 10.1 dB
Ref 20.00 dBm

Start 30.0 MHz “Stop 1.0000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms {20001 pts)

(EICe] ETATS

Conducted Spurious Emission (802.11g-CH1)

Agtllenl Spectyum Analyzer - Swepl SA

Lxi Bl 4l EEREETNT ALTONATO
Hieg Type: Par{RMS)

PND: Fasl ~—»— Trig:FresRun AvgHold: 11

IFGain: Low Atten: 20 4B

Ref Offset 10.1 dB
Ref 20.00 dEm

Start 30.0 MHz } “Stop 1.0000 GHz
#fes BW 100 kHz #VBW 300 kHz Sweep 93.3 ms {20001 pts)

M STATUS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www hect.co kr

Test Report No.
HCTR1305FR11-1

Date of Issue: EUT Type:
May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin

FCCID:
IZMFE4404J
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Conducted Spurious Emission (802.11g-CH6)

Apilent bpectium
'

SENGE TNT ALDOMAUT | 124331 PM A 28, 2013
#ivg Type: Pwr{RMS) TRALE ] Frequency
PNO: Fast —»— THg:Fres Run AvgHald: 11
|FGainLaw Atten: 20 dB
A ke
Ref Offset 10.1 dB Mkr1
Ref 20,00 dBm

Start 30.0 MHz “Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms {20001 pts)

(EICe] ETATS

Conducted Spurious Emission (802.11g-CH11)

Agtllenl Spectyume Andbyzer
o 3 SR AL EEMIZE TN ALIONALTTO 124345 PM A 26, 2013
Htveg Type: Par(AMS) TRALE Fraquency
PND: Fasl ~—»— Trig:FresRun AvgHold: 11
IFGain: Low Atten: 20 4B

Ref Offset 10.1 dB
Ref 20.00 dEm

Start 30.0 MHz } “Stop 1.0000 GHz
#fes BW 100 kHz #VBW 300 kHz Sweep 93.3 ms {20001 pts)

M STATUS

FCC PT.15.247 " "
TEST REPORT FECLERTIEICATION RERORT wwwhct.cokr
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIBO2.11 bigin INFE 4404
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Conducted Spurious Emission (802.11n-CH1)_20 MHz BW

Apilent Spectium Aoalyzer  Swept b
| j SO 4G EENSE INT ALICH BT
Py Type: Pwr{RMS)
PNO: Fast —»— THg:Fres Run AvgHald: 11
|FGainLow Atten: 20 4B

Refl Offset 10.1 dB
Ref 20.00 dBm

Start 30.0 MHz “Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms {20001 pts)

(EICe] ETATS

Conducted Spurious Emission (802.11n-CHG6) _20 MHz BW

Agtllenl Spectyum Analyzer - Swepl SA

EEPISE TNT ALIOHALTD
Hieg Type: Par{RMS)
PND: Fasl ~—»— Trig:FresRun AvgHold: 11
IFGain: Low Atten: 20 4B

Ref Offset 10.1 dB
Ref 20.00 dEm

Start 30.0 MHz } “Stop 1.0000 GHz
#fes BW 100 kHz #VBW 300 kHz Sweep 93.3 ms {20001 pts)

M STATUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCCID:
HCTR1305FR11-1 May 23, 2013 GSMMWCDMA P hone with Bluetooth3 .0, WIFIEOZ.11 bigin ZMFE440J
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Conducted Spurious Emission (802.11n-CH11) _20 MHz BW

Apilent Spectium Aoalyzer  Swept b
| ; SOD . AC SESETNT

g Type:
PNO: Fast —»— THg:Fres Run AvgHald: 11
|FGainLow Atten: 20 dB

Refl Offset 10.1 dB
Ref 20.00 dBm

Start 30.0 MHz “Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.3 ms {20001 pts)

(EICe] ETATS

Conducted Spurious Emission (802.11n-CH3)_40 MHz BW

Agtllenl Spectyum Analyzer - Swepl SA

EERISE INT ALTORLAL 253,29 P My 07, 2013
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